
 

 

 

   

Charlotte County Utilities Department 
 

2023 Annual Report 

March 2024 

 

 Prepared by 

 

 

 



 

 

 

 

 

 

 

2023 ANNUAL REPORT 

 

 

 

 

 

 

Prepared for: 

Charlotte County Utilities  

25550 Harborview Road, Suite 1 

Port Charlotte, Florida 33980 

 

 

 

Prepared by: 

Jones Edmunds & Associates, Inc. 

324 S. Hyde Park Ave., Suite 250 

Tampa, Florida 33606 

 

 

 

Jones Edmunds Project No.: 03405-029-07 

 

 

 

 

March 2024 

 



 

03405-029-07 i 

March 2024 Sign-Off Sheet 

SIGN-OFF SHEET 

This document, titled 2023 CCU Annual Report, was prepared by Jones Edmunds & Associates, 

Inc., with the Charlotte County Utilities Department’s assistance. Some information included 
[...]
Keel Club Condo Association, Inc. 1,615 

Acapulco Gardens, LLC. 1,508 

Vista Del Sol at Burnt Store Marina Condo 1,455 

Total 10 Largest Users 32,323 

Water Customer 
Total Water Purchased  

(thousands of gallons) 

Riverwood Development, Inc.  68,341 

Shorepoint Health – Port Charlotte 26,677 

HCA Florida Fawcett Hospital 26,675 

El Jobean Water Association 24,511 

Florida Power & Light 16,520 

Homeowners of Port Charlotte Village 14,897 

Little Gasparilla Water Utility, Inc. 12,741 

Encore Super Park – Port Charlotte 11,433 

Gasparilla Island Water Association 8,868 

South Port Square 8,472 

Total 219,135 



 

03405-029-07 2-12 

March 2024 Administration 

2.8 PLANNING RECOMMENDATIONS 

Table 2-4 through Table 2-7 summarize the general planning recommendations for CCU’s 

continued operations of the utilities systems. 

Table 2-4  Administration Planning Recommendations 

Recommendation: 
Continue CCU’s vision to ensure safe, reliable utility services at fair and 

reasonable rates. 

Recommendation: 
Continue developing and updating standards for water and sewer 

construction to ensure the most effective use of CIP funds. 

Recommendation: 

Continue developing options for water, sewer, and reclaimed water 

service in the County to meet the growing demand for municipal utility 

services. 

Recommendation: 
Continue developing the Utilities’ Information System functions to 
update/replace software and computer equipment to increase 

operating efficiencies and cost savings. 

Recommendation: 

Continue to explore regional solutions to water and wastewater service 

needs for the mutual benefit of Charlotte County and the adjoining 

counties and cities. 

Recommendation: 
Continue to document planned and proposed developments to assist 

with future planning.  

Recommendation: 
Continue to pursue FEMA funding for rehabilitation of utility assets 

damaged by Hurricane Ian. 

Recommendation: 
Continue to evaluate the feasibility of rehabilitating the damaged 

Administration Building. 

Recommendation: Develop/update the Business Continuity Plan.1 

Recommendation: Become a member of an intrastate mutual aid and assistance program.1 

Recommendation: 
Remove USB port slots from selected desktops to limit the vulnerability 

of the SCADA system.1 

Recommendation: 
Develop a cybersecurity culture through training and internal 

programs.1 

Recommendation: 
Require equipment vendors for HMI, field controllers, field devices, etc., 
and software suppliers for data management to provide information on 

cybersecurity and updates for their products.1 
1 Recommendation from the RRA Report (March 2020).  

 

Table 2-5  Water System Planning Recommendations 

Recommendation: 
Continue to update the water system hydraulic computer models and 

use them as planning tools for future water system improvements. 

Recommendation: Continue the AMI Water Meter Replacement Program. 

Recommendation: 
Continue to integrate acquired utilities into the overall CCU water 

system to maximize reliability and reduce costs to CCU customers. 

Recommendation: 

Continue to make improvements at the water storage tank/booster 

pumping station facilities to increase reliability and control of the pumps 

to improve water distribution to customers. 

Recommendation: 
Continue to develop and update water quality models for each 

distribution system for use in ongoing development reviews. 



 

03405-029-07 2-13 

March 2024 Administration 

Recommendation: Develop a systemwide hydrant flushing program. 

Recommendation: Develop a program to identify and track asbestos and lead pipe. 

Recommendation: Develop a systemwide valve exercise program.  

Recommendation: 

Develop a best management practice plan to standardize pump and 
motor sizing across CCU pumping facilities to better facilitate 

maintenance and replacement of equipment. 

Recommendation: 
Develop an equipment calibration program for purposes of tracking and 

calibrating water system analyzers, flow meters, and applicable devices. 

 

Table 2-6  Wastewater System Planning Recommendations 

Recommendation: 

Use the wastewater lift station and force main computer model to 

assess the need for upgrades to the system based on expected demand 

for services. 

Recommendation: 
Continue to televise and smoke test gravity sewers to locate source(s) 
of inflow and infiltration (I/I). Repair gravity sewers and manholes as 

required to mitigate I/I and regain sewer and WRF capacity. 

Recommendation: 

Continue construction and plan for the next phases of sewer expansion 
in the Port Charlotte area in accordance with the 2017 Sewer Master 

Plan and 2024 Sewer Master Plan Update. 

Recommendation: 

Evaluate the need for technical support from the software company or 

from the County’s IT group with hours set aside to work exclusively on 
data transfer and report set-up and implementation to expand and 

optimize the LIMS capabilities. 

Recommendation: 

Evaluate cost-effective disposal alternatives for dewatered biosolids 

other than transporting to Synagro and the landfill as part of the plant 

upgrade. 

Recommendation: 

Develop an equipment calibration program for purposes of tracking and 

calibrating wastewater system analyzers, flow meters, and applicable 

devices. 

Recommendation: 
Complete recommendations from CCU’s capacity, management, 

operations, and maintenance (CMOM) program. 

Recommendation: 

Continue to evaluate system capacity and impacts of I/I using 
recommended tools from the Capacity Assessment and Assurance 

(CAAP) Program Framework Development and Flow Monitoring 

Program. 

 

Table 2-7 Reclaimed Water System Planning Recommendations 

Recommendation: 
Seek ways to increase the use of reclaimed water currently produced 

by CCU WRFs including improving reliability and access for customers. 

Recommendation: 

Evaluate improvements of pumping and transmission capacity to 

convey excess reclaimed water supply from Mid County to West County 

as recommended in the Reclaimed Water Master Plan. 

Recommendation: 
Maintain updated hydraulic models for the MRS and Burnt Store system 
to predict the impact of future demand on the reclaimed water 

transmission system. 



 

03405-029-07 2-14 

March 2024 Administration 

Recommendation: 

Develop and complete a community survey to better determine 

potential reclaimed water customers. Results of the study can be used 

to determine economic feasibility of water delivery. 

Recommendation: 
Continue to develop and host public education events to educate the 

community on the benefits of reclaimed water. 

Recommendation: 

For areas with limited-to-no reclaimed water service but multiple new 

large developments, evaluate opportunities to expand the reclaimed 

water transmission systems with assistance from new developers. 

Recommendation: Complete a potable reuse feasibility study. 

Recommendation: 

Develop an equipment calibration program for purposes of tracking and 
calibrating reclaimed water system analyzers, flow meters, and 

applicable devices. 



 

03405-029-07 3-1 

March 2024 Water Treatment Plants 

3 WATER TREATMENT PLANTS 

CCU has two water supply sources for its two independent PWSs. The mid and west parts of 

Charlotte County are provided with treated surface water from the PRF. The water is 

purchased from the Peace River Manasota Regional Water Supply Authority (Authority) under 

a multi-county water supply agreement and conveyed to the County via transmission mains. 

The south area of Charlotte County (South County) is supplied by treated groundwater from 

the CCU-owned Burnt Store RO WTP. Figure 3-1 shows the Burnt Store RO WTP, the Authority 

supply interconnects, and water service areas. This Chapter presents an overview of the 

Authority water supply and a detailed assessment of the County-owned Burnt Store RO WTP.  

3.1 PEACE RIVER MANASOTA REGIONAL WATER SUPPLY FACILITY 

Charlotte, DeSoto, Manatee, Hardee, and Sarasota Counties created the Authority through an 

agreement on February 26, 1982. Hardee County ceased to be a member the following year. 

The initial term of the agreement was 35 years, renewable for an equal consecutive term; a 

new Master Water Supply Contract was executed in 2005 with amendments in 2008 and 2015 

by the four members and one customer – the City of North Port.  

The PRF is the sole water treatment plant owned and operated by the Authority. The facility 

is on the Peace River in DeSoto County approximately 4 miles northeast of Charlotte County. 

The PRF treats source water from the Peace River via conventional surface water treatment 

consisting of coagulation, flocculation, sedimentation, filtration, and disinfection. The 

Authority uses this five-step process to remove organics, color, and turbidity while inactivating 

bacteria that may be present in the source water. The Authority distributes treated water to 

member customers using high-pressure pumps and transmission mains.  

The PRF has a maximum capacity of 51.0 MGD, but due to resiliency, reliability, and other 

factors, the current water supply available for allocating to Authority members is capped at 

34.7 MGD annual average daily flow (AADF) until a plant expansion occurs. Charlotte County’s 

contracted water supply allocation from the Authority is 16.1 MGD AADF, 19.320 MGD for the 

peak monthly average day, and 22.54 MGD for the maximum day.  

In FY 2023, the Authority supplied CCU with approximately 4,468 MG, or 12.2 MGD AADF.  

The Authority is determining regional future water supply needs among its members and 

plans to expand water treatment capabilities accordingly. Investing members will be 

contracted additional water supply allocation proportional to their financial contribution. 

3.1 BURNT STORE RO WTP  

The Burnt Store PWS is served by the Burnt Store RO WTP (PWS ID6080318) at 17430 Burnt 

Store Road in Punta Gorda. CCU owns and operates the WTP, which has a permitted treatment 

capacity of 3.61 MGD. Figure 3-2 shows the Burnt Store RO WTP process flow diagram, which 

is described in this section. 





 

03405-029-07 3-3 

March 2024 Water Treatment Plants 

Figure 3-2 Burnt Store RO WTP Process Flow Diagram 

 

 

The Burnt Store RO WTP draws groundwater from seven production wells. Raw water is dosed 

with a pH adjuster (sulfuric acid) and a phosphorus-free scale inhibitor  

(A-111 Plus by American Water Chemicals) while being pumped to the RO process room to 

prevent membrane scaling during the RO treatment process. Downstream of the chemical 

injection, the pH-adjusted raw water passes through cartridge filters to remove common small 

particles present in the raw water sources. After the cartridge filters, the RO feed water passes 

through high-pressure RO feed pumps before entering the RO treatment trains. 

The RO process separates dissolved solids from the water by forcing the water through a 

semi-permeable membrane. The process requires a pressure of 120 to 160 pounds per square 

inch (psi) and results in two streams. The RO membranes produce a treated water (permeate) 

and a byproduct waste stream (concentrate). The permeate is then blended with 

approximately 10-percent raw water bypass for stabilization before post-treatment. Burnt 

Store uses a two-stage process to increase the water recovery of the system by processing 

the concentrate of the first stage through a second stage of membranes. The remaining 

concentrate is disposed of via on-site deep well injection.  

During post-treatment, the permeate is conveyed through packed tower degasifiers for 

hydrogen sulfide removal. After degasification, sodium hydroxide is added for pH adjustment, 

followed by a zinc-orthophosphate-based corrosion inhibitor (A-731 by American Water 

Chemicals) and sodium hypochlorite for disinfection. The finished water is typically stored in 

GSTs before refinement of the disinfectant residual and distribution via high-service pumps 

(HSPs).  



 

03405-029-07 3-4 

March 2024 Water Treatment Plants 

The Burnt Store RO WTP process consists of the following components: 

▪ A) Source Water – Burnt Store Wellfield 

▪ Seven Groundwater Wells with Submersible Pumps  

▪ Twelve Monitoring Wells 

▪ B) Pre-Treatment Process  

▪ Sulfuric Acid Chemical Feed System 

▪ Phosphorus-Free Scale Inhibitor Chemical Feed System 

▪ Five Cartridge Filter Vessels  

▪ C) Membrane Treatment Process 

▪ Five RO High-Pressure Feed Pumps 

▪ Two 2-Stage RO Trains (500,000-gpd capacity each) 

▪ Three 2-Stage RO Trains (750,000-gpd capacity each) 

▪ D) Post-Treatment Process 

▪ Sodium Hypochlorite Chemical Feed System  

▪ Sodium Hydroxide Chemical Feed System 

▪ Zinc-Orthophosphate-Based Corrosion Inhibitor Chemical Feed System  

▪ Control Valve for Blended Raw Water 

▪ Three Packed Tower Degasification Units 

▪ Three Transfer Pumps 

▪ E) Storage 

▪ Three 500,000-gallon Finished-Water GSTs  

▪ F) Distribution HSPs 

▪ Four 125-horsepower (HP) HSPs (1,400 gpm) 

▪ Two 25-HP Jockey Pumps  

▪ G) Concentrate Disposal 

▪ Two Deep Injection Wells with a Total Capacity of 

3.44 MGD 

▪ One Dual-Level Deep Monitoring Well 

▪ H) Auxiliary Power 

▪ One 1,250-kilowatt (kW) Generator (serving the original RO Process Building, RO 

Process Building, Operations Building, and three on-site groundwater wells) 

▪ Two 80-kW Portable Generators (serving four remote groundwater wells) 

3.1.1 REGULATORY CONSIDERATIONS 

The Burnt Store RO WTP is a Category II, Plant Class B, community PWS. The permit schedule 

includes: 

▪ SWFWMD Water Use Permit (WUP) issued on September 25, 2013, and expires on 

September 25, 2033. 



 

03405-029-07 3-5 

March 2024 Water Treatment Plants 

▪ FDEP – Deep Injection Well IW-1 (Underground Injection Control [UIC] Permit 

No.: 0271367-007-UO/1I) was issued on May 14, 2019, and expires on May 14, 2024. 

According to Chapter 62-4.090, Florida Administrative Code (FAC), a permit renewal 

application was submitted on January 26, 2024, and is pending approval by FDEP 

(application number 0271367-009-UO).  

▪ FDEP – Deep Injection Well IW-2 (UIC Permit No.: 0271367-008-UO/1X) was issued on 

August 18, 2022, and expires August 18, 2027.  

3.1.1.1 Water-Quality Monitoring 

As required by federal and state regulations for all utilities, CCU routinely and continuously 

monitors the quality of the raw water and finished water produced at the Burnt Store RO WTP. 

Monitoring wells are sampled quarterly, and the samples are sent to the CCU laboratory at 

the East Port WRF. Water-quality data from the production and monitoring wells are reported 

to SWFWMD and stored on the CCU Cityworks Enterprise Asset Management System (EAMS). 

In addition to meeting regulations, CCU uses water-quality parameters to assess the 

performance of the WTP and to determine maintenance events.  

Table 3-1 shows the Burnt Store RO WTP finished water quality for FY 2023 on an average 

monthly basis. Additional water quality data are found in the Consumer Confidence Reports 

(CCRs) discussed in Chapter 4.  

Table 3-1 Burnt Store RO WTP Finished Water Quality for FY 2023 

Month 
pH  

(s.u.)* 

TDS 

(mg/L)

*  

Cond. 

(µS/cm)* 

Free 

Chlorine 

(mg/L)* 

Alkalinity 

(mg/L)* 

Total 

Hardness 

(mg/L)* 

Remote 
Sample  

pH  

(s.u.) 

Remote 
Sample Free 

Chlorine 

(mg/L) 

Oct-22 7.78 287 591 1.56 NA NA 7.80 1.42 

Nov-22 7.87 283 612 1.47 NA NA 7.85 1.35 

Dec-22 7.75 274 612 1.55 NA NA 7.74 1.42 

Jan-23 7.71 279 603 1.27 19 103 7.72 1.18 

Feb-23 7.77 279 602 1.45 21 83 7.79 1.45 

Mar-23 7.76 277 602 1.37 28 94 7.80 1.25 

Apr-23 7.72 280 594 1.34 31 90 7.77 1.21 

May-23 7.73 285 611 1.13 25 91 7.81 1.00 

Jun-23 7.77 290 621 1.43 13 85 7.76 1.31 

Jul-23 7.78 290 619 1.36 24 90 7.77 1.24 

Aug-23 7.81 287 614 1.40** 29 108 7.83 1.29 

Sep-23 7.71 289 617 1.36 25 104 7.79 1.19 